

# YOUR PERSONAL IVERMECTIN "SCRIPT"

THE ADOPTED PROTOCOL COVERS NATURAL AND PHARMACEUTICAL PREVENTATIVE TREATMENTS

*The FLCCC Alliance – On a Mission to Save Thousands & Slow the Pandemic*

*The FLCCC Alliance was organized in March, 2020 by a group of highly published, world renowned Critical Care physician/scholars – with the academic support of allied physicians from around the world – to research and develop lifesaving protocols for the prevention and treatment of COVID-19 in all stages of illness. Their MATH+ Hospital Treatment Protocol – introduced in March, 2020, has saved tens of thousands of patients who were critically ill with COVID-19.*

*The FLCCC Alliance's "Review of the Emerging Evidence Demonstrating the Efficacy of Ivermectin in the Prophylaxis and Treatment of COVID-19" has been peer-reviewed, accepted, and published on May 1, 2021, in the American Journal of Therapeutics.*



## WHAT IS IVERMECTIN?

Ivermectin, an anti-parasitic medicine whose discovery won the Nobel Prize in 2015, has proven, highly potent, anti-viral and anti-inflammatory properties in laboratory studies. In the past 4 months, numerous, controlled clinical trials from multiple centers and countries worldwide are reporting consistent, large improvements in COVID-19 patient outcomes when treated with ivermectin.

- Ivermectin inhibits the replication of many viruses, including SARS-CoV-2, influenza, and others;
- Ivermectin has potent anti-inflammatory properties with multiple mechanisms of inhibition;
- Ivermectin diminishes viral load and protects against organ damage in animal models;
- Ivermectin prevents transmission of COVID-19 when taken either pre- or post-exposure;
- Ivermectin hastens recovery and decreases hospitalization and mortality in patients with COVID-19;
- Ivermectin leads to far lower case-fatality rates in regions with widespread use

## BENEFITS OF IVERMECTIN

- 1 FOUND TO BE EFFECTIVE AGAINST PARASITIC DISEASE
- 2 IN USE FOR NEARLY 40 YEARS
- 3 CLOSE TO 4 BILLION DOSES ADMINISTERED WORLDWIDE
- 4 IMPECCABLE SAFETY PROFILE
- 5 LOW COST
- 6 NEVER DESIGNED FOR ONE PURPOSE

## I-MASK+ PREVENTION & EARLY OUTPATIENT TREATMENT PROTOCOL FOR COVID-19 PREVENTION

- IVERMECTIN**
  - Prevention for high risk individuals
  - 0.2 mg/kg per dose (take with or after meals) — one dose today,
  - Repeat after 48 hours, then one dose weekly\*
- POST COVID-19 EXPOSURE PREVENTION**
  - 0.2 mg/kg per dose (take with or after meals) — one dose today,
  - Repeat after 48 hours\*
- VITAMIN C**
  - 500 -1000 mg/day in divided doses.
- VITAMIN D3**
  - 1000-3000 IU/day
- ZINC**
  - 30-40 mg/day
- QUERCETIN**
  - 250 mg/day
- MELATONIN**
  - 6-10 mg before bedtime (causes drowsiness)

## SUGGESTED DOSAGE GUIDELINES BASED ON WEIGHT IVERMECTIN DOSAGE GUIDELINE

(ADAPTED FROM FLCCC ALLIANCE DOCUMENT)

51 TO 65 KG:  
12 MG ORALLY

66 TO 79 KG:  
15 MG ORALLY

80 TO 94 KG:  
18 MG ORALLY

94 KG OR MORE:  
0.2 MG/KG ORALLY

## ENQUIRE ABOUT YOUR PROTOCOLS TODAY

CONTACT US AT [INFO@PETERSMANJAK.COM](mailto:INFO@PETERSMANJAK.COM)

## EARLY OUTPATIENT PROTOCOL<sup>3</sup>

- IVERMECTIN 1**
  - 0.2–0.4 mg/kg per dose (take with or after meals) — one dose daily, take for 5 days or until recovered\*
  - Use upper dose range if:
    - 1) in regions with more aggressive variants;
    - 2) treatment started on or after day 5 of symptoms or in pulmonary phase; or
    - 3) multiple comorbidities/risk factors.
  - 0.2 mg/kg per dose (take with or after meals) — one dose today, repeat after 48 hours\*
  - CP Viroshield Contains Vitamin C, Vitamin C, Vitamin D3 and Zinc
- FLUVOXAMINE**
  - 50 mg twice daily for 10–14 days.
  - Add to ivermectin if:
    - 1) minimal response after 2 days of ivermectin;
    - 2) in regions with more aggressive variants;
    - 3) treatment started on or after day 5 of symptoms or in pulmonary phase; or 4) numerous comorbidities/risk factors. Avoid if patient is already on an SSRI.
- NASOPHARYNGEAL SANITATION**
  - Steamed essential oil inhalation 3 times a day (i.e. vapo-rub) and/or chlorhexidine/benzylamine mouthwash gargles and Betadine nasal spray 2–3 times a day
- VITAMIN C**
  - 500 -1000mg daily.
- VITAMIN D3**
  - 4000 IU/ day.
- ZINC**
  - 100 mg/day
- QUERCETIN**
  - 250 mg twice a day
- MELATONIN**
  - 10 mg before bedtime (causes drowsiness)
- ASPIRIN**
  - 325 mg/day (unless contraindicated)

## PULSE OXIMETER

MONITORING OF OXYGEN SATURATION IS RECOMMENDED

In symptomatic patients, monitoring with home pulse oximetry is recommended (due to asymptomatic hypoxia). The limitations of home pulse oximeters should be recognized, and validated devices are preferred. Multiple readings should be taken over the course of the day, and a downward trend should be regarded as ominous. Baseline or ambulatory desaturation < 94% should prompt hospital admission.

THE FOLLOWING GUIDANCE IS SUGGESTED:

- Use the **index or middle finger**; avoid the toes or ear lobe
- Only **accept values associated with a strong pulse** signal
- **Observe readings for 30–60 seconds** to identify the most common value
- **Remove nail polish from the finger** on which measurements are made
- **Warm cold extremities** prior to measurement

\* The dosing may be updated as further scientific studies emerge.

1. The safety of ivermectin in pregnancy has not been established. A discussion of benefits vs. risks with your provider is required prior to use, particularly in the 1st trimester.
2. To use if a household member is COVID-19 positive, or you have prolonged exposure to a COVID-19 positive patient without wearing a mask
3. For late phase — hospitalized patients — see the FLCCC's MATH+ Hospital Treatment Protocol for COVID-19 on [www.flccc.net](http://www.flccc.net)

DISCLAIMER

The I-Mask+ Prevention & Early Outpatient Treatment Protocol for COVID-19 and the MATH+ Hospital Treatment Protocol for COVID-19 are solely for educational purposes regarding potentially beneficial therapies for COVID-19. Never disregard professional medical advice because of something you have read on our website and releases. It is not intended to be a substitute for professional medical advice, diagnosis, or treatment in regards to any patient. Treatment for an individual patient should rely on the judgement of your physician or other qualified health provider. Always seek their advice with any questions you may have regarding your health or medical condition.

ENQUIRE ABOUT THE PROTOCOLS  
CONTACT US AT [INFO@PETERSMANJAK.COM](mailto:INFO@PETERSMANJAK.COM)

PETERSMANJAK

INFINITE RISK